T3 1 1 it

PARTS CATALOG

¢ BNG3300i

Gasol ine Generator

BN Products USA, LLC
3450 Sabin Brown Rd.
Wickenburg, AZ 85390
(800) 992-3833




S 413 (CYLINDER HEAD)

sl FHHES ENHELET Description A
Ser.No Part No. Quantity
1 5787. 06020. 00. 01 i AL IEFEME%20 BOLT ,FLANGE M6X20 4
2 T70.0001. 001. 00. 01 53k o6 COVER , HEAD 1
3 T70. 2370. 001. 00. 00 JRRE TUBE , BREATHER 1
4 165. 7080. 001. 00. 00 HLiH JE R FILTER, HEAD COVER 1
5 T70. 7061. 001. 00. 01 I R ] 25 s GASKET, CAP, BREATHER 1
6 T70. 7061. 001. 00. 00 I 5% 1) 2.4 CAP, BREATHER CHAMBER 1
7 5789. 05012. 00. 01 7N FAIZAEME%12 BOLT ,FLANGE M5X12 2
8 T70.2190. 001. 00. 00 i3k 5 X5 SHROUD COMP 1
9 5787.06012. 00. 01 T R FEME* 12 BOLT , FLANGE , 6X12 2
10 T70. 3000. 001. 00. 00 Uil Sk 75 % B PACKING , HEAD COVER 1
11 168. 2160. 004. 00. 00 K AE.ZEFTRTC PLUG , SPARK 1
12 5789. 08060. 00. 01 L A M8*60 BOLT , FLANGE ,M8X60 4
13 T70.0010. CO1. 00. 00 aties HEAD COMP .,CYLINDER 1
14 0900. 08035. 00. 01 XL MR FEM8* 35 BOLT, STUD , EX. M8X35 2
15 T70. 3020. 001. 00. 00 il Sk # GASKET , CYLINDER 1
16 168. 3170. 002. 00. 00 ENTA10%14 PIN,DOWEL10*14 2
17 0900. 06095. 00. 01 XL MEAEME%95 BOLT,STUD,IN M6X95 2




-

g #5814 ( CRANKCASE)

F5 REEES BHHL T Description Ml
Ser.No Part No. Quantity
1 T70. 1000. 001. 00. 00 HEEAEREN CRANK CASE 1
2 168. 0270. 002. 00. 00 7K 6205 BEARING 6205 1
3 168. 3150. 001. 00. 00 25X 41. 25X 6 OTL SEAL 25X41.25X6 1
4 168. 1260. 001. 66. 00 HOHBERE O 10%16%1. 5 WASHER, DRAIN PLUG 10X 16X 1.5 1
5 168. 1250. 001. 00. 20 B EAEM10%1. 25%15 BOLT , DRAIN PLUG MI10X1.25X 15 1
6 T70. 1230. 001. 16. 00 ML R4 & CAP ASSY. 1
7 T70. 2230. 001. 00. 00 5 XK WIND GUIDE 1
8 0845. 42013. 00. 01 H BUEETST4. 2%13 SELT THREADING SCREW 2
9 5789. 05012. 00. 01 i R FEME% 12 SCREW, PAN 2




Hi#i48% (CRANKCASE COVER)

= =3 == 17| = N =]
75 FHIES BEE AT Description A
Ser.No Part No. Quantity

1 5787. 08030. 00. 01 i BLIZFEM8%30 BOLT ,FLANGE M8x30 6
2 T70.1010. 001. 00. 00 B 5 S 5 COVER ,CRANKCASE 1
3 T70. 2090. 001. 00. 00 ML E 2R b PLATE 1
4 5787. 06012. 00. 01 i AL IEFEMG* 12 BOLT , FLANGE M6x12 1
5 168. 0270. 002. 00. 00 76205 BEARING 6205 1
6 T70. 3040. 001. 00. 00 B A = 28 T PACKING ,CASE COVER 1
7 168. 3170. 001. 00. 00 TE 1 5H8%x14 PIN ,DOWEL 8x14 2
8 148. 1020. 001. 00. 00 GIREE OIL LEVEL SWITCH 1
9 5787.06014. 00. 01 i B IEFEME* 14 BOLT , FLANGE M6x14 2




fh3ii5 % (CRANKSHAFT/PISTON)

= =3 == 17| = N =]
75 FHIES BEE AT Description A
Ser.No Part No. Quantity

1 T70.0210. 001. 00. 00 FEENAES RING SET 1
2 168. 0230. 001. 00. 00 TEIER R CLIP , PISTON PIN 2
3 T70. 0200. 001. 00. 00 JRE PISTON 1
4 168. 0220. 001. 00. 00 TEEN PIN , PISTON 1
5 168. 0190. 001. 00. 01 EATIZEAR BOLT,CONNECTING ROD 2
6 168. 0190. 001. 00. 00 ET ROD ASSY ., CONNECTING 1
7 T70.0180. 001. 60. 01 E o= KEY 1
8 T70. 0180. 001. 60. 00 b HR R CRANKSHAFT COMP 1




Mo - 3 11— =
e . N
14 7g‘ @_ @]
1 . T By ? 12
; "l _ g
5 T £
S —E.I::|_:D_c@
?Fé_ 1 5
R 4
: iy Y
D
Bt S &% (ROCKER,CAMSHAFT)

il FEERS FEBHBFR Description A
Ser.No Part No. Quantity
1 165. 0100. 001. 00. 00 SIIBRENHE ARM COMP. 2
2 165. 0100. 001. 00. 01 1B R VALVE ROCKER SHAFT 2
3 487.1176. 001. 00. 00 JT 134 B LOCKER 4
4 165. 0160. 001. 00. 00 HEAF ROD,PUSH 2
5 F68. 1030. 001. 00. 00 brig e LIFTER VALVE 2
6 168. 0090. 001. 00. 00 HEA ) THE Cap,Exhaust valve 2
7 168. 0070. 001. 00. 00 SRS R RETAINER,VALVE SPRING 2
8 165. 0040. 001. 00. 00 A SPRING , VALVE 2
9 165. 0085. 001. 00. 00 RS SEAL,GUIDE 1
T70. 0030. 001. 00. 00 HA Exhaust valve 1
T70. 0020. 001. 00. 00 B Intake valve 1
F68. 1040. 001. 60. 00 ™ 50 4 CAMSHAFT ASSY. 1
165. 0100. 001. 00. 02 TR S an Rocker arm bracket 2
5787. 06012. 00. 01 7 AR FEMG* 12 BOLT ,FLANGE M6x20 2




a4 (STARTER SUBASSEMBLY)

BFE EEHURS TR T Description B
Ser.No Part No. Quantity
1 T70. 2000. 001. 00. 00 Je BB A COVER COMP., FAN 1
2 5787. 06020. 00. 01 i A EAEME*20 BOLT ,FLANGE M6x20 4




?
I |.I:I 'i:,_:_:. - _-|-
", i.n__..ll'
-8 73 ¥ ‘B0
B0 g
— T,
L& Tl
( 6 )
T8 e op
i "F. __.':'.-
n g I=j‘l--l_.'
@S9
{£h% (CARBURETOR)

F& SEEES BEELT Description Bt
Ser.No Part No. Quantity
1 T70. 3060. 001. 00. 00 B 1 % B Inlet gasket 1
2 T70. 2300. 001. 00. 00 Ab i 2 Carburetor block 1
3 T70. 3080. 001. 00. 00 b hEs & £ PACKING ., CARBURETOR 1
4 T70. 2260. 001. 00. 00 bz CARBURETOR 1
5 T70. 3101. 001. 00. 00 FELXLT ] Sl B 5 24 Damper bracket gasket 1
6 T70. 3219. 001. 00. 00 RELX T ]SZ 28 BRACKET CHOKE 1
7 770. 3090. 001. 00. 00 AR BB Air filter gasket 1
8 487.1531. 001. 00. 00 5 i3t H AL B BRACKET, ELETROMOTOR 1
9 0818. 04010. 00. 01 kA SLIEET M4%10 (S=8) SCREW , TAPPING , M4*10 2
10 T70. 4000. 001. 00. 00 Sk AL SPEED VARIABLE STEPPER MOTOR 1
11 0818. 04008. 10. 01 1A SRR AN IEATMA%8 (S=6) [SCREW, M4*5(S=6) 2




HkeE 3N (IGNITION COMP/STARTER MOTOR.)

il RS BT Description HE
Ser.N Part No. Quantity
1 5787. 06025. 00. 01 i B IR FEME*25 BOLT, FLANGE M6x25 2
2 487.2110. 002. 00. 00 Rk kB COIL ASSY., IGNITION 1
3 T70.2070. A01. 00. 00 R EB A B STARTER MOTOR 1
4 5787. 06030. 00. 01 i f A2 M6*30 BOLT, FLANGE M6x30 2
5 0845. 42016. 00. 01 H W8 %] ST4.2*16 Self tapping screw ST4.2*16 2




2243855 ( AIR CLEANER)

2= = 11 = *py =

75 FEHES =R Description ke
Ser.No Part No. Quantity

1 T70.2280. 001. 00. 00 pAp AIR CLEANER 1

2 T70.2280.001. 00. 01 s RIS FILTER,OUTER 1

3 6177. 06000. 00. 01 i B IR M6 NUT,FLANGE 3

4 5787. 06012. 00. 01 i AL IEFEMG* 12 BOLT, FLANGE 1

5 T70. 2290. 001. 00. 00 P T RS STAY, AIR CLEANER 1

6 5787.06012. 00. 01 AL IZFEMG* 12 BOLT, FLANGE,M6x12 1




|""\-'-"'-.-
¥,
72—
1
2 G
‘%\’h o | ﬁ
4 -
B ti
4
;72 (MUFFLER)
= =3 §§ i = $p B
F= RHHES BEELT Description ke
Ser.No Part No. Quantity
1 T70. 2400. 001. 00. 00 TH 75 2K MUFFLER COMP 1
2 6177. 08000. 00. 01 P2 EEM8 NUT M8 2
3 T70. 3100. 001. 00. 00 HE A A GASKET , MUFFLER 1
4 5787. 06012. 00. 01 AL IEAEME* 12 BOLT, FLANGE M6X12 2
5 T70. 2403. 001. 00. 00 VH 75 2 ] 2 AR MUFFLER BRACKET 1
6 5787. 08014. 00. 01 A E A M8* 14 BOLT, FLANGE M8*14 2




BHLAE B (ROTOR.STATOR)
5= e Fa— Description HE
Ser.No Part No. Quantity
1 T70. 2020. 001. 00. 00 EEN PULLEY, STARTER 1
2 5787. 06014. 00. 01 AL M6 14 BOLT,FLANGE M6x14 4
3 T70. 2030. 001. 63. 00 HL LA MOTOR FAN 1
4 5787. 08030. 00. 01 iy AL IEFEMS*30 BOLT,FLANGE M8x30 1
5 T70. 4100. 001. 00. 00 - $4 PE| 8¢ 3454 WASHER 8*34*4 1
6 487. 4000. 006. 00. 00 H AL (120V60Hz) ALTERNATOR ASSY. 1
7 487. 4000. 006. 00. 01 AL 1 MOTOR ROTOR 1
8 487. 4000. 006. 00. 02 HLHLE F (120V60Hz) MOTOR STATOR 1
9 0070. 06050. 00. 04 7S IRETME%50 INNER SIX ANGLE SCREW 3
10 0093. 06000. 00. 01 5 PE (P 6) WASHER,SPRING 3
11 T70. 2090. 002. 00. 00 5E TR ZR IR PRESSING LINE PLATE 1
12 5787.06012. 00. 01 iy B IEAEMO* 12 BOLT, FLANGE 6*12 1




33z 2840 4 (INVERTER ASSY)

75 FHEES BB T Description e
Ser.No Part No. Quantity
1 5787.06012. 00. 01 5 BB MO 12 BOLT ,FLANGE M6x12 5
2 487.2471. 001. 00. 00 T AR 2% ] 7 AR Inverter fixing plate 1
3 5787. 06020. 00. 01 5 BLIEFEME%20 BOLT ,FLANGE M6x20 2
4 487.4695. 001. 00. 00 HE I 2 7t Battery tape 1
5 487. 2460. 001. 00. 00 H1 L 7AD Battery 7Ah 1
6 467.2115.001. 00. 00 i R 2R BA Voltage regulating rectifier 10A 1
7 6177.06000. 00. 01 S M6 Disc nut M6 4
8 487. 3330. 001. 00. 10 A A Battery box 1
9 487.6497. 001. R6. 00 AR ZR P AR Inverter damper 1
10 5789. 05012. 00. 01 5 BB REME* 12 BOLT ,FLANGE M5x12 2
11 487.8561. 001. 00. 00 WA E Inverter cover 2
12 487. 2470. 005. 00. 00 %75 2% (120V60Hz) inverter 1

13




#RIM#E (FUEL TANK)

55 FHAES B AT Description ug
Ser.No Part No. Quantity
1 5787. 06040. 00. 01 T RIEREM6%40 BOLT ,FLANGE M6x40 4
2 460. 4100. 001. 20. 00 F-346*25%1.5 Flat pad 6*25*1.5 4
3 6177. 06000. 00. 01 i FLIR REM6 Disc nut M6 4
4 487.3200. 001. 00. 00 AR tank 1
5 487. 4440. 001. 00. 00 TRE#E380cc Carbon canister 380cc 1
6 5787.06012. 00. 01 AL REAEME%12 BOLT ,FLANGE M6x12 2
7 188. 3200. CO1. 00. 01 BAJA] 1] Check valve 1
8 467.5522.001.00.00 AR SR ([ FLD Tank support pad 2
9 487.3200. 001. 00. 01 AR 5 Tank cap 1
10
11
12

—_
w




e
=3

#HIEHK (CONTROL PANEL)

2= FiHRS T Description A8
Ser.No Part No. Quantity

1 e (ER=FL) (JFC) Socket 1
2 i GEAXER)  (JFCO) Socket 1
3 487.7744. 001. D7. 00 =45 —Fx=FW Three in one switch handle 1
4 0818. 05016. 00. 07 |-l R SR AT M A% 12 Cross recessed countersunk head screws M4*12 4
5 487.3370. 001. 00. 01 HLE B % Electric start switch 1
6 487.7590. 001. 00. 00 Z R HUE k. Multifunctional digital display meter 1
7 487.3370. 001. 00. 02 e g T Ground terminal 1
8 487.3370. 001. 00. 03 HREIE R Energy—saving switch 1
9 487.6854. 001. 00. 00 el rectifier 1
10 487.3370. 001. 00. 08 FEIEAE R (41D Parallel socket (red) 1
11 487.3370. 001. 00. 09 JEECHE e () Parallel socket (black)

12 487.3370. 001. 00. 07 BEdd e (H AR DC socket (with over—current protection) 1
13 487. 3370. 039. 00. 00 TR panel 1
14 0818. 05016. 00. 07 A L ZETME%16 Cross recessed countersunk head screws M5%16 12
15 487.3370.001. 04. 01 ARG = Rear panel cover 1
16 487.3370. 001. 00. 04 PG Terminal 1
17 487. 2140. 002. 00. 00 —H—Hx Three in one switch 1
18 487.3210. 001. 00. 00 IR 0il switch 1
19 5787.06012. 00. 01 T AL AEMO* 12 BOLT , FLANGE M6 X 12 1
20 0845. 42016. 00. 01 H BZ4ETST4. 2%16 Self tapping screw ST4. 2*16 3
21 487.3370. 001. 03. 02 2R Wire harness 1




WL 5 B (FRAME)

5 BT - Description HE
Ser.No Part No. Quantity
1 487. 3340. 001. 00. 00 3 1R Power plate 1 1
2 487. 3340. 002. 00. 00 Bl IR 2 Power plate 2 1
3 6177. 08000. 00. 01 i FHIERFM8 Disc nut M8 8
4 467.5926. 001. 00. 00 J7 B2 REM6 Square nut M6 6
5 6178. 05000. 00. 04 J& g REM5 Clip nut M5 8
6 5787.06012. 00. 01 A IEFEME*12 BOLT,FLANGE M6x12 1
7 5787. 06030. 00. 01 A EFEM6E*30 BOLT,FLANGE M6x30 8
8 487.3360. 001. 00. 00 WE, FIEZ8X12, FiEZ8]Shock pad 1 2
9 487. 3355. 001. 00. 00 3] )1 S HE R Dynamic support pad 1
10 487.3332.001. 00. 00 -1-3~F Wheels 3 inches 4
11 487. 7721. 002. 00. 00 R Brake plate 1
12 5787. 06012. 00. 01 75 ARV S T R AEMG* 12 Six angle flange bolt M6*12 2
13 0052. 06000. 00. 02 75 fIELREM6 Six angle nut M6 2




Bl & B (FRAME)
P FH AT 9w 5 Tk Description HE
Ser.No Part No. Quantity
14 487. 7722. 001. 00. 01 FERATIRE Brake pull sleeve 1
15 487.7721. 001. 00. 00 FIZERIALAR Brake gear plate 1
16 487. 2272. 001. 00. 00 AR Brake rail 1
17 487. 1150. 001. 00. 00 R ZE i Brake spring 1
18 487.1176. 001. 00. 00 JF 171+ Bl GB-896-86-5 Open circlip 1
19 487. 7722. 001. 00. 00 M ZE IR Brake mounting plate 1
20 487. 3532. 001. 00. 00 JECHRUEL K Floor assembly 1
21 487. 3356. 001. 00. 00 JER A A e Chassis oil drain pad 1
22 168. 1120. 001. 00. 00 PR B e Swing lever lock 4
23 460. 4100. 002. 20. 00 P 13*24*2 Flat washer 13*24*2 4
24 0845. 42016. 00. 01 B BUZE4TST4. 2%16 Self tapping screw ST4.2*16 2
25 487. 2110. 002. 00. 00 ALK Igniter 1
26 487. 3360. 003. 00. 00 Y= RS,  FRRZM8X38, T iZEgM8yShock pad 3 2
27 487. 4085. 001. 00. 00 JEC AL chassis 1




<
3
@i: =
#LZ S B (FRAME)
= =2 %% i = Ky =
iidel FHEHES BE LT Description &
Ser.No Part No. Quantity
1 487.3330. 001. B6. 01 LA (FE) Frame (left) 1
2 487. 3330. 001. B6. 02 BLEE CH) Frame (right) 1
3 487. 4821. 002. 45. 00 FiE Handle tube 2
4 5787. 06012. 00. 01 T A EAEME% 12 BOLT,FLANGE M6x12 2
5 5787.06020. 00. 01 i R EAEME%20 BOLT,FLANGE M6x20 2




VHFE#83" 2(PROTECTOR,MUFFLER)

A R TR Description e
Ser.No Part No. Quantity
1 T70. 2435. 001. 00. 00 Nehiako I Muffler rear cover 1
2 0845. 42013. 00. 01 H UIS4ETST4.2*13 Self tapping screw ST4.2*13 1
3 5789. 05012. 00. 01 i REIEAEM5*12 BOLT,FLANGE M5x12 6
4 T70. 2402. 001. 00. 00 JH 75 A T Muffler front cover 1
5 0845. 42013. 00. 01 H 84T ST4.2*13 Self tapping screw ST4.2*13 6
6 487. 4100. 001. 00. 00 WK IIEIRE T D 5X D 14X0. 4 Bearing thrust washer®5X®»14X0.4 6
7 6178. 05000. 00. 04 & F iR BEMB Clip nut M5 1
8 0818. 05016. 00. 07 AR SLIEETM5*16 (MB4E)  |Cross recessed countersunk head screws (M5*16 5
9 487. 4060. 001. 04. 00 £ i Tail cover 1
10 487. 2450. 001. 00. 00 TH 75 A b A Muffler insulation pad 1




4 258 (APPEARANCE COVER)

Fs SEHERS TR Description A2
Ser.No Part No. Quantity
1 487.5572.001.R6. 01 [HLyH & T4 0il window handle 1
2 487.5572. 001. R6. 00 Ly & 0il window 1
3 487.5576. 003. R6. 00 |15 Maintenance cover 1
4 0949. 05014. 00. 07 [ HBZEETM5*14. 5 (FEEE) M5%14. 5 screw 4
5 487.5576.001.R6. 00 | &5 On the cover 1
6 0818. 05016. 00. 07 R SR ATME% 16 (BEAE) Cross recessed countersunk head screws M5*16 5
7 487. 4482. 001. 00. 00 |JHI4H 1 Ty AR i 2 0il guide rubber pad 1
8 487.5576. 002. R6. 00 |/ &5 left cover 1
9 5787.06012. 00. 01 |y S iRkeMe*12 (FREE) Plate boltM6*12 4
10 487.6612. 001. 00. 00 [P e (R Ab) Crash pad (cylinder head) 1
11 6178. 05000. 00. 04 J& i BEBREMS Clip nut M5 12
12 467.5522. 002. 00. 00 |JMFE 3B (KD Tank support pad B 2
13 467.4789. 001. 00. 00 | & iRIEM6 Step bolt M6 6
14 0818. 05010. 00. 07 o b L ATV5%10/S=10. 5, M4 Cross rfcessed countersunk head screws 4

M5%10/S=10. 5
15 487.5576. 004. R6. 00 | A 7 Right cover 4
16 487. 4629. 001. 00. 00 |#7 FFRAIAR Handle limit plate 1
17 487. 6612. 002. 00. 00 _|Bhif e Es (g A HpLAL) Crash pad (starting motor) 1




	封面
	1 气缸头(CYLINDER HEAD)
	2 曲轴箱体(CRANKCASE)
	3 曲轴箱盖(CRANKCASE COVER)
	4 曲轴 活塞(CRANKSHAFT PISTON)
	5 配气系统(ROCKER,CAMSHAFT)
	6 起动器组件（STARTER SUBASSEMBLY)
	7 化油器(CARBURETOR)
	8 点火线圈 电机(IGNITION COMP)
	9 空气滤清器(Air cleaner)
	10 消声器(Muffler)
	11 电机总成(ROTOR.STATOR)
	12 逆变器组件(INVERTER ASSY I)
	13 燃油箱(FUEL TANK)
	14 控制面板(CONTROL  PANEL I)
	15 底盘总成(FRAME)
	15 底盘总成(FRAME) (2)
	16 机架总成(FRAME)
	17 消声器护罩(PROTECTOR,MUFFLER)
	18 外观盖板(APPEARANCE COVER)

